


35

2

Owner’s Manual



WARNING!  READ AND UNDERSTAND ALL SAFETY PRECAUTIONS IN 

THIS MANUAL BEFORE OPERATING. FAILURE TO COMPLY WITH 

INSTRUCTIONS IN THIS MANUAL COULD RESULT IN PERSONAL 

INJURY, PROPERTY DAMAGE, AND/ OR VOIDING OF YOUR 

WARRANTY. MASTER CRAFT®  WILL NOT BE LIABLE FOR ANY 

DAMAGE BECAUSE OF FAILURE TO FOLLOW THESE INSTRUCTIONS.

3

Air Compressor



4

Owner’s Manual



5

Air Compressor



6

Owner’s Manual



7

Air Compressor



8

Owner’s Manual



9

Air Compressor



10

Owner’s Manual



11

Air Compressor



12

Owner’s Manual



13

Air Compressor



14

Owner’s Manual



Precautions
• Drain the moisture from the tank daily to help prevent corrosion.

• Pull the pressure relief valve ring daily to ensure proper function and clear possible
  obstructions

• To provide proper ventilation for cooling, the compressor must be kept at least 12
  inches (31cm) from the nearest wall, in a well-ventilated area.

• Fasten the compressor securely and release tank pressure before transporting.

• Protect the air hose and electronic cord from damage and puncture. Inspect
  them weekly for weak or worn spots, and replace if necessary.

• To reduce the risk of electric shock, do not expose to rain. Store indoors.

• Never operate the compressor if the power cord or plug are damaged. Take
  the equipment to nearest authorized service center and a specialist technician
  will replace it.

WARNING! The power cord on this product contains 
lead, a chemical, known to the state of California to cause 
cancer and birth defects or other reproductive harm. 
Wash hands after handling.

Model Number  PCE6150VK

Horse Power  3.5 Peak/2 Rated

Tank Capacity
Gallons   15 Gallon

Voltage/Amps/Phase 120/12/1

Kick-In Pressure  85

Kick-Out Pressure  115

Compressor Specifications

15

Air Compressor



16

Owner’s Manual



17

Air Compressor



18

Owner’s Manual



19

Air Compressor



20

Owner’s Manual

120



21

Air Compressor



22

Owner’s Manual



The oil should be filled
to the middle of the oil

level window.

23

Air Compressor



24

Owner’s Manual



25

Air Compressor



26

Owner’s Manual



27

Air Compressor



28

Owner’s Manual



29

Air Compressor



PARTS LISTING

30

Owner’s Manual



PCE6150VK-M-01-WLS

PCE6150VK-M-02-WLS

PCE6150VK-M-03-WLS

PCE6150VK-M-04-WLS

PCE6150VK-M-05-WLS

PCE6150VK-M-06-WLS

PCE6150VK-M-07-WLS

PCE6150VK-M-08-WLS

PCE6150VK-M-09-WLS

PCE6150VK-M-10-WLS

PCE6150VK-M-11-WLS

PCE6150VK-M-12-WLS

PCE6150VK-M-13-WLS

PCE6150VK-M-14-WLS

PCE6150VK-M-15-WLS

PCE6150VK-M-16-WLS

PCE6150VK-M-17-WLS

PCE6150VK-M-18-WLS

PCE6150VK-M-19-WLS

PCE6150VK-M-20-WLS

PCE6150VK-M-21-WLS

PCE6150VK-M-22-WLS

PCE6150VK-M-23-WLS

PCE6150VK-M-24-WLS

PCE6150VK-M-25-WLS

PCE6150VK-M-26-WLS

PCE6150VK-M-27-WLS

PCE6150VK-M-28-WLS

PCE6150VK-M-29-WLS

PCE6150VK-M-30-WLS

PCE6150VK-M-31-WLS

PCE6150VK-M-32-WLS

PCE6150VK-M-33-WLS

PCE6150VK-M-34-WLS

PCE6150VK-M-35-WLS

PARTS NO. DESCRIPTION QTY.

    Washer 

    

2

1

4

4

4

1

1

2

2

1

1

1

2

1

1

1

6

1

1

1

1

1

PCE6150VK-M-36-WLS Crank Case 1

1

1

1

2

1

1

1

1

1

1

2

6

Bolt M8X110

Spring Washer Ø8

Washer Ø8

Elbow

Cylinder Head

Air Filter

Cylinder Head Gasket

Bolt M4X8

Spring Washer Ø4

Washer Ø4

Back Plate

Reed Valve

Valve Plate

Gasket Cylinder Upper

Cylinder

Gasket Valve Seat

Dowel

Piston Ring

Scraping Oil Ring

Piston

Piston Pin

Circlip

Protector

Breather

Bolt M5X18

Spring Washer Ø5 6

Washer Ø5

Oil Gauge

Rubber Washer

Crank Shaft

Front Cover

Rubber Pad Front Cover

Bolt M12

Connect Rod

PARTS LISTING

31

Air Compressor



PCE6150VK-M-37-WLS

PCE6150VK-M-38-WLS

PCE6150VK-M-39-WLS

PCE6150VK-M-40-WLS

PCE6150VK-M-41-WLS

PCE6150VK-M-42-WLS

PCE6150VK-M-43-WLS

PCE6150VK-M-44-WLS

PCE6150VK-M-45-WLS

PCE6150VK-M-46-WLS

PCE6150VK-M-47-WLS

PCE6150VK-M-48-WLS

PCE6150VK-M-49-WLS

PCE6150VK-M-50-WLS

PCE6150VK-M-51-WLS

PCE6150VK-M-52-WLS

PCE6150VK-M-53-WLS

PCE6150VK-M-54-WLS

PCE6150VK-M-55-WLS

PCE6150VK-M-56-WLS

PARTS NO. DESCRIPTION QTY.

2

1

1

2

2

1

1

1

1

1

1

1

1

3

3

1

1

2

1

1

Bolt M5X12

Washer Ø5

Nut Ø8

Pad

Washer Ø8

Electric Capacitor

Oil Seal

Bearing 6204-RZ

Rotor

Bearing 6204-RZ

End Cover

Fan Blade

Spring Washer Ø5

Bolt M5X120

Washer Ø4

Circlip

Bolt M4X15

Spindle

Power Cord

Wind Cover

PARTS LISTING

32

Owner’s Manual



PARTS LISTING

33

Air Compressor



PCE6150VK-A-01-WLS

PCE6150VK-A-02-WLS

PCE6150VK-A-03-WLS

PCE6150VK-A-04-WLS

PCE6150VK-A-05-WLS

PCE6150VK-A-06-WLS

PCE6150VK-A-07-WLS

PCE6150VK-A-08-WLS

PCE6150VK-A-09-WLS

PCE6150VK-A-10-WLS

PCE6150VK-A-11-WLS

PCE6150VK-A-12-WLS

PCE6150VK-A-13-WLS

PCE6150VK-A-14-WLS

PCE6150VK-A-15-WLS

PCE6150VK-A-16-WLS

PCE6150VK-A-17-WLS

PCE6150VK-A-18-WLS

PCE6150VK-A-19-WLS

PCE6150VK-A-20-WLS

PCE6150VK-A-21-WLS

PCE6150VK-A-22-WLS

PCE6150VK-A-23-WLS

PCE6150VK-A-24-WLS

PCE6150VK-A-25-WLS

PCE6150VK-A-26-WLS

PCE6150VK-A-27-WLS

PCE6150VK-A-28-WLS

PCE6150VK-A-29-WLS

PCE6150VK-A-30-WLS

PARTS NO. DESCRIPTION QTY.

1

1

1

1

1

1

2

1

1

1

2

1

1

2

2

1

8

4

1

4

2

2

2

1

2

2

1

1

4

Power Cord

Release Pipe

Regulator

Quick Coupler

Pressure Gauge Ø40

Pressure Switch

Pressure Gauge Ø50

Safety Valve

Elbow 90
o

Discharge Pipe

Check Valve

Feet Pad

Washer Ø5

Bolt M5X16

Nut M10

Washer Ø12

Drian Valve 1/4PT

Wheel 6”

Axle Ø12

Tank

Bolt M6X10

Handle Cover Ø20

Handle

Nut M16X1.5

Nut M8

Spring Washer Ø8 4

Washer Ø8

Bolt M8X35

Pump

Connect 2-1/4

PARTS LISTING

34

Owner’s Manual



LIMITED WARRANTY

Pulsar Products, Inc. warrants to the original purchaser who uses the product in a consumer

application (personal, residential or household usage) that all products covered under this

warranty are free from defects in material and workmanship for one year from the date of

purchase. All products covered by this limited warranty which are used in commercial

applications (i.e. income producing) are warranted to be free of defects in material and

workmanship for 90 days from the date of original purchase. Products covered under this

warranty include air compressors, air tools, service parts, pressure washers and generators.

Pulsar Products, Inc. will repair or replace at Pulsar Products, Inc sole option, products or

components which have failed within the warranty period. Service will be scheduled

according to the normal work flow and business hours at the service center location, and

the availability of replacement parts. All decisions of Pulsar Products, Inc. with regard to this

limited warranty shall be final. This warranty gives you specific legal rights, and you may 

also have other rights which vary from state to state.

RESPONSIBILITY OF ORIGINAL PURCHASER (Initial User):

To process a warranty claim on this product, DO NOT return item to the retailer. The

product must be evaluated by an Authorized Warranty Service Center. For the location of

the nearest Authorized Warranty Service Center contact the retailer or place of purchase.

Retain original cash register sales receipt as proof of purchase for warranty work.

Use reasonable care in the operation and maintenance of the product as described in the

Owner’s Manual(s).

Deliver or ship the product to the nearest Authorized Warranty Service Center. Freight

costs, if any, must be paid by the purchaser.

Air compressors with 60 and 80 gallon tanks will be inspected at the site of installation.

Contact the nearest Authorized Warranty Service Center that provides on-site service calls

for service call arrangements.

If the purchaser does not receive satisfactory results from the Authorized Warranty Service

Center, the purchaser should contact Pulsar Products, Inc..

 

35

Air Compressor



LIMITED WARRANTY (cont’d)

THIS WARRANTY DOES NOT COVER:

Merchandise sold as reconditioned, used as rental equipment, or floor or display 

models.

Merchandise that has become damaged or inoperative because of ordinary wear,

misuse, cold, heat, rain, excessive humidity, freeze damage, use of improper

chemicals, negligence, accident, failure to operate the product in accordance

with the instructions provided in the Owner’s Manual(s) supplied with the product,

improper maintenance, the use of accessories or attachments not recommended by

Pulsar Products, Inc., or unauthorized repair or alterations. 

Repair and transportation costs of merchandise determined not to be defective.

Costs associated with assembly, required oil, adjustments or other installation and

start-up costs.

Expendable parts or accessories supplied with the product which are expected to

become inoperative or unusable after a reasonable period of use.

Merchandise sold by Pulsar Products, Inc  which has been manufactured by and

identified as the product of another company, such as gasoline engines. The product

manufacturer's warranty, if any, will apply.

ANY INCIDENTAL, INDIRECT OR CONSEQUENTIAL LOSS, DAMAGE, OR

EXPENSE THAT MAY RESULT FROM ANY DEFECTS, FAILURE OR MALFUNCTION

OF THE PRODUCT IS NOT COVERED BY THIS WARRANTY. Some states do not

allow the exclusion, so it may not apply to you.

IMPLIED WARRANTIES, INCLUDING THOSE OF MERCHANTABILITY OR FITNESS

FOR A PARTICULAR PURPOSE, ARE LIMITED TO ONE YEAR FROM THE DATE

OF ORIGINAL PURCHASE. Some states do not allow limitations on how long an

implied warranty lasts, so the above limitations may not apply.

 

36

Owner’s Manual



MUST HAVE A BACK COVER！
DO NOT PRINT THE WORDS HERE!


	10 gal Manual 1.pdf
	10 gal Manual 2.pdf
	10 gal Manual 3.pdf
	10 gal Manual 4.pdf
	10 gal Manual 5.pdf
	10 gal Manual 6.pdf
	10 gal Manual 7.pdf
	10 gal Manual 8.pdf
	10 gal Manual 9.pdf
	10 gal Manual 10.pdf
	10 gal Manual 11.pdf
	10 gal Manual 12.pdf
	10 gal Manual 13.pdf
	10 gal Manual 14.pdf
	10 gal Manual 15.pdf
	10 gal Manual 16.pdf
	10 gal Manual 17.pdf
	10 gal Manual 18.pdf
	10 gal Manual 19.pdf
	10 gal Manual 20.pdf
	10 gal Manual 21.pdf
	10 gal Manual 22.pdf
	10 gal Manual 23.pdf
	10 gal Manual 24.pdf
	10 gal Manual 25.pdf
	10 gal Manual 26.pdf
	10 gal Manual 27.pdf
	10 gal Manual 28.pdf
	10 gal Manual 29.pdf
	10 gal Manual 30.pdf
	10 gal Manual 31.pdf
	10 gal Manual 32.pdf
	10 gal Manual 33.pdf
	10 gal Manual 34.pdf
	10 gal Manual 35.pdf

